



正本
ORIGINAL

試驗報告 TEST REPORT

日期: 09.2011 收件日期: Aug. 25, 2011
 數量: 2PC 報告頁次/頁數 (P1/1) 來文字號: NIL
 數量: Quantity: Page Order/Pages: Ref. No.:
 試件類別: Knitted Fabric
 Item:
 客戶名稱: LITRAX AG LIMITED(HK036)
 地址: 2706, 113 ARGYLE STREET MONGKOK, KOWLOON, HONG KONG

Items	Test Results		Test Methods		
	Control No.1	Sample No.6			
Heating & Conditions	Surface (°C)	a*	23.73	23.45	FTTS-FA-010-2007 Equipment:Thermovision Heat Source: 500W Halogen Lamp Heat Distance:100 cm Exposure time:10min
		b*	26.67	28.23	
	Δ(°C)		+ 2.94	+ 4.78	
of Emissivity (m)		0.77	0.83	FTTS-FA-010-2007 Spectrum Radiometer Thermal Couple Measured Temperature: 20°C	
ic Resistance		0.25	0.27	ASTM D1518-1985 (1)Plate Temperature: 33°C. (2)Chamber Temperature: 21± 1°C. (3)Chamber Relative Humidity:65± 5%. :0.1m/s. (4)Chamber Wind Velocity	
Resistance (W)		0.032	0.033	ISO 11092:1993 20°C X 65%RH	

* before exposure, b* after exposure

Sample description is given by the client: Control: No.1 100% Polyester without additive

Sample: No.6 LITRAX L2.XRD Proposed for Test for warming capability



Sheng-fu chin

Director,
Department of Testing and
Certification

財團法人紡織產業綜合研究所
所長授權核發人:
Authorized by President of
Taiwan Textile Research Institute

本報告僅對樣品負責，樣品保留期限為一個月。
This report is only responsible for the submitted
sample(s), which will be kept for one month period.
本報告非經本檢測及驗證部書面同意，不得摘錄或
但全部複製除外。

This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.

試驗報告所載事項不得作為公開廣告及商業推銷之用。

The test report should not be used for public advertisement
and commercial promotion.

紡織所檢測及驗證部 新北市土城區承天路六號
 Department of Testing and Certification, Taiwan Textile Research Institute
 No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. O. C.)
 Tel : +886-2-22670321 ext. 7107, 7110
 +886-2-22698229, +886-2-22698230
 Fax : +886-2-22675108, +886-2-22689839